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	acamproste 
	disulfram
	penacillamine

	acarbose
	entacapone
	pioglitazone

	alfacalcidol
	exenatide
	pramipexole

	alogliptin
	fluticasone
	prednisolone 20mg +

	aluminium hydroxide
	formeterol
	pyridoxine

	amantadine
	furosemide
	rasagiline

	aminophylline
	glibenclamide
	riluzole

	aspirin
	gliclazide
	ropinirole

	atenolol
	glimepiride
	rotigotine

	azathioprine
	glipizide
	salmeterol

	beclometasone
	glyceryl trinitrate
	saxagliptin

	bisoprolol
	hydrocortisone 80mg +
	selegeline

	budesonide
	insulin
	sevelamer

	bumetanide
	ipratropium
	sitagliptin

	carbocysteine
	isosorbide mononitrate
	sodium cromoglycate

	carvedilol
	labetalol
	sotalol

	chlordiazepoxide
	lancets
	spironolactone

	ciclesonide
	lanthanum
	tacrolimus

	ciclosporin
	liraglutide
	test strips

	clopidogrel
	metformin
	theophylline

	co-beneldopa
	methotrexate
	tiotropium

	co-careldopa
	methylprednisolone16mg+
	tolbutamide

	colestyramine
	mometasone
	tolcapone

	cortisone acetate 100mg+
	montelukast
	triamcinolone 16mg +

	Creon capsules
	mycophentolate
	ursodeoxycholic acid

	deflazacort 24mg +
	nateglinide
	verapamil

	dexamethasone 3mg +
	nebules
	vilanterol

	digoxin
	nedocromil
	vildagliptin

	diltiazem
	nicorandil
	vitamins A,D,E,K,B

	dipyridamole
	nifedapine
	zafirlukast
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This table is to be used as a guide only. The list of medication is not exhaustive, and in some instances patients may be taking this medication for a reason not covered by the NHS flu service. A patient presenting with a prescription for one of the following items could suggest they are suitable for a NHS flu vaccination. Further clarification may be needed from the patient. If in any doubt whether the patient fits the service inclusion criteria, access the patient’s SCR or refer to their GP.                                                              With thanks to Somerset LPC 
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